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B TRADE SECRET

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : HYDRAULIC BUFFERING HINGE

Buyer ltem No. : R093

Country of Destination . USA

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : Aug.22, 2012

Test Performing Date : Aug.22, 2012 to Sep.03, 2012

Test Result(s) . For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co., Ltd.

Jack Yao
Approved signatory
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Test Conducted:
Clause 17.6 of ANSI/BIFMA X5.5-2008 DESK/TABLE PRODUCTS - TESTS
; e Test
Test Item Test Method & Requirement Result
;gffiznar:a%}:aggr;irﬂgﬁt Cycle the testing door for a total of 50,000 cycles as specified. The
Slidin 9 anlj TaboiE y cyclic rate shall be 12 £ 4 cycles per minute unless the rate is —
Do orsg’ controlled by the door operating mechanisms.
(Clause 17.6) After test, there shall be no loss of serviceability to the hinges.

Remark: When testing, the hinges to be tested were mounted to a testing door, the size of which is 750 mm in
height and 368 mm in width.

Photo Appendix

Sample as received

“*End of Report™**
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